AD-A135 273  PUBLIC WATER SUPPLY REDbleER PARISH LOUISIANA{U)
SUNBELT RESEARCH CORP BATON ROUGE LA C W DECKER MAR 81

UNCLASSIFLED F/G 13/2




Lo —~ . E 4
10 Bl
T B
="

AR

MICROCOPY RESOLUTION TEST CHART
NATIONAL BUWEAU OF STANDARDS ~ 1963 - A

I ————

» ’ ¢ soon

E . 3 H
L R V.~ SR PO ¥ NI

Pl







COVER SHEET

Lead Agency: U.S, Army Corps of Engineers,
New Orleans District Office

Cooperating Agencies:
U.S. Fish and Wildlife Service;

Environmental Protection Agency;

Louisiana Department of Wildlife and Fisheries;

Office of Public Works,.Louisiana Department of
Transportation and Development

Title: Public Water Supply
Red River Parish, Louisiana

Contact: Charles W. Decker, P.E.
Chief, Regulatory Functions Branch
[...]
this point in the river is undergoing active degeneratiom (critical
point has not been reached yet) and that the decomposition of
organic wastes is not complete. This factor tends to make the
water treatment plant handle additional chemical (organic/inorganic)
load which increases the treatment cost.

4) The IPC plant intends to utilize an overland flow method of
land treatment for wastewater treatment. The land treatment process
has a number of advantages and has been used successfully in
mmicipal and industrial applications. The projected effluent
characteristics for the IPC containerboard complex were modeled
using the Campbell Soup Company facility in Paris, Texas. This
facility has been operational for over 15 years and has provided
reliable treatment. The wastes from a containerboard complex
differs greatly from food processing wastes. The actual quality
of the IPC effluent will not be known until the plant becomes
operational. However, the effluent quality is expected to comply
with NPDES requirements to be issued by EPA. Anticipated BOD and
TSS removal is 95% and 85X respectively. This removal level is
predicated on the "design" performance of the system. Actual
performance is sometimes less effective. :

Proper treatment of the wastewater depends to a large extent on

the soil characteristics. Two soil parameters at the proposed IPC
land treatment site, pH and nutrient supply, are not suitable for

the land treatment process and require augumentation. The soil pH

is slightly acidic (5.0) and requires lime treatment to bring it to

a neutral level. Nitrogen and phosphorus may also be added to provide
proper nutrients for vegetation growth. These requirements become

a saintenance problem over the life of a facility and are often

neglected.

S) The Red River is currently being made navigable by a program
involving bank stabilization, channel straightening, and a series
of locks and dams. MNavigation on the river is certafnly desirable
from an economic standpoint but it does create the possibility of
oil spills and other pollutants from the boats and barges using the
river. Such an sccident upstresm of the proposed water intake
could force the shutdown of the pumping station until the condition
is alleviated.

6) It is not desirable to locate aa intake structure of a public
water supply dowastream of am effluemt discharge point. Irrespective
of the assurances of a high quality effluent from the IPC plamt,
public health risks however small, caanot be takem if an alternative
take-off point or source exists.

I-4




SNYTWO MIN 1DULSI0 H3INIONI ANYY SN

4D143Q NIBVAXO QIAT0SSIG NO

1¥Q

SYIINONI JO Sd¥OD

YIAN Q3N IML NI

JOUVHIBK 1-8di 40 LIVdNI

UEIs N0
Usurg Jeay pay
AddN'S YIAWA Jend
LEMAIVIS  WANFNOMIAND

dYOd3AIYHS WOHS WY3IHLS NMOD S3 TN

Qof 06 o]1] 0L 09 0§ b4 0t 02 ol 0
7 W T Hq T T A T %0
: i 8 - : 3 |8 £ i
E &—3 - F—z—-= 21
: : L il g
m F-4 % t—a g »e
- m - ~ - -l .
g s m
B 0
x| <
siv 3
. »
176w 0'S:00 GUVANVLS MVINLS ¢ W.
] 1 .
31430 WVIVLSNADQ NO Z
IWW2810 241 40 Lvani ™ p—"" o 2
Tt — ~-19 5
JUVHISIO 241 INONLIA
llﬁ\\\iL VS NIJAXO 03IAWSS10 L .W.

JIUVHISIO MOMIXVM SJISN 1NITVAIND3 OnI0VOY i,
0 3NIW LV /6w €9°9 = 00 WILINI
$23 0f€°1 = A0S MDY NVIA OL-NI-y AVO-L
{v3uuns) 3,0€ = Junivuiewds

Aepssero =’y
Aeprof) = nx

$SHOLLIONOD Y300M

1-3

e




D —— e . o .
B

. Public health considerations take precedence over other
considerations. '

W, . : spers B U U

7) The proposed water storage facility (100 days) should mitigate f
to a large extent, the possible upsets mentioned and will nuov ,
flexibility of operation for the treatment plant. '

The preceding discussion enumerated several points which indicate ;
that the raw water intake should not be located downstream of the IPC
discharge. There exists a reasonable doubt regarding the quantity,
quality, and consistency of the wastewater discharge. Since public
health is at stake no assumptions or unnecessary risks should be made.

For the purpose of this preliminary design and for the reasons
enumerated in paragraphs 1-7 above, the raw water intake will be
located on the Red River north of the International Paper Company
discharge point. Plate I-2 1indicates the proposed intake location

and pipeline alignment.

This alternative will involve an intake structure/pumping station
located on the Red River, approximately 9.8 miles of transmission
pipeline, a sedimentation/storage basin, treatment and distribution ;
system. Each of these components will be briefly described below. ’

Intake Structure/Pumping Station - The intake structure must .
be located to operate within the range of stage elevations of the o
Red River. Suitable bar screens and trash racks are required. The
structure muat be designed to prevent interference with river traffie.

The pumping station must be capable of pumping an average flow
‘ of 5.57 MGD against a head of 85'. 1t is assumed for the purpose
! of this analysis that three equal capacity.pumps (2 primary plus 1
spare) will be used.

Preliminary calculations are presented subsequently.

Iransmigsion Pipeline - A 9.8 mile transmission pipeline is
required to transport Red River water from the intake to a storage
reservoir at Coushatta. -The coefficient of pipeline roughness is
taken as C=110. HNormally, this would be somewhat low for a fresh
wvater pipeline, however, it is felt that the composition of Red River
wvater (high suspended solids, high iron contcnt) justifies the use
of a lower factor.

The pipeline alignment is shown paralleling the Kansas City
Southern railroad right-of-way. The actual location may vary based
on the availability of easements and the existence of natural and/or

man-made obstacles.

I-6




_— —
?:A
: LEGEND
| ALTERNATIVE | - e e e .
e ALTERNATIVE 2 —. —. - B,

.:!!L“ ,—‘i_._..h._,‘.* ——————— _._4;. ——

SRDIMENTN,  STATOMENT
PUBLIC WRTER SUPPLY
Mg Riar Porish
Louisiane
RED MVER ALTERNATIVE
ALTERNATE PIPELINE ROUTINGS

US ARMY ENGINEER DISTRCE, MEW OMLEANS
CORPS OF ENGINEERS

I-7

) e ——— A%

PLATE 1-2




[ - - e -

~ e e T v e
P, ... 1T o AT LI XA 1y g m i VAN 1130 e T - —. ey, G e o et emeew eatanls M eI Aisens ST TIH B R

Ty

Storage Basin - The highly variable quantity of the water in
the Red River combined with the generally poor water quality suggests
the necessity of a sedimentation/storage basin prior to the treatment
process. A storage reservoir will allow sedimentation of suspended
solids and will provide for natural attrition of pathogens present in
the water. More than half of the pathogens in water will die within
the first two days and 90 percent will die by the end of the week.

The relatively large size of the basin (100 day capacity) will
also provide a great deal of flexibility of operation of the treatment
plant during periods of drought, pollutant spills on the river, or
any drastic changes of river quality caused by unexpected events.
However, an early warning system may have to be built-in to shut down
the intake promptly.

The required size of the storage reservoir can only be determined
after a detailed analysis of the water characteristics and treatment
requirements. Bossier City, Louisiana withdraws water from the Red
River and stores it in a 2000 acre-foot (100 acres by 20 foot depth)
basin. This is equivalent to approximately 100 days of usage at the
average consumption. Using this same criteria for the sizing of the
proposed storage reservoir at Coushatta the required volume becomes:

. Vol. Reg'd = 5,600,000 gal/day x 100 days x 1 ft3 gal x 1/20' Depth
7.48

3,723,262 ft2
= 85 acres

Vol. Reg'd

The reservoir will be located in the immediate vicinity of
Coushatta for the purpose of this report. Although an alternative
location would be near the proposed intake structure it is felt that
this area would be remote and inconvenient for maintenance purposes.

Preliminary Calculation of Pumping Station Characteristics:
- Capacity, Q = 5.57 mgd = 3870 gpm

Length of Force Main L = 9.8 miles = 51,744 Ft.

Static Head = 43'

Force Main diameter D = 27"

Friction Losses (F.L.) at c=110 is 42' (from F.L. = 4.67 x 5911.85
D10.67 ©)

Total Dynamic Head (TDH) = 43' + 42' = 85'
Velocity (V) = 2,17 fps.

]

Using standard manufacturer's pump curves a preliminary selection
of the required pumps has been made as follows:

Assume a three pump system (equal capacity, 2 primary, 1 spare

1-8




S

pump). Each pump should have a capacity of 1935 GPM @ 85' Head.
Typica’. pumpefficiency ™ 85X. Typical motor efficiency = 90X.
Overall efficieney = .77 = 77%.  Therefore, horsepower required

for each pump =

3m.‘ 0.77) 3960 (Eff.;

H.P. = 54 - USE Standard 60 H.P. Motor.

Water Treatment Facility - A general description of the process units
required to treat Red River water can be given but at this point
a detailed design is not feasible. The major components and
their primary functions are listed below.

Raw Water Storage Basin - Provides sedimentation and natural
attrition of pathogens. The addition
of Copper Sulfate will probably be re-
required to prevent algase growth. Also
acts as an equalization basin for water
quantity and quality variations.

Prechlorination - Reduces fecal coliform concentration, tastes and
odors, and chlorides.

Mixing, Coagulation, and Sedimentation ~ Effective for the removal
of fecal coliform, turbidity, color, calcium
carbonate, and iron.

Rapid Sand Filtration - Further reduction of items listed under
Mixing, Coagulatio:;, and Sedimentation.

Chlorination -~ Final chlorination as required to provide a safe
and potable water.

Treated water will be stored in a clear well prior to pumping into
the distribution system.

Sludge Handl Facilities ~ A treatment plant capable of handliug
the projected design flows (5.6 MGD) will produce approximately
10,000 pounds per day of sludge (60,000 gpd at 2% concentration). Some
method of sludge processing (dewatering and stabilization) and
temporary storage (sand beds, sludge lagooas, etc.) will be required.
Ultimate disposal facilities such as an approved landfill will also
have to be provided.

Plate I-3 presents a flow schesatic for the proposed water treatment.

Table I-2 gives an estimated cost of the project in terms of
1976 dollars. :

g ¥R s.um»-is‘-&w
. e e




e

€-1 3IVv1d

MR A

v

SUIIMONI 30 SdU00

SNVIWO MIN 1ORUSID HEINIONT AndY SN

(N3LVM Y¥3AIN 034 ONILY3IML HOd)

OLLVNAHIS LNV LNIWLVINL ¥ILVAM

ULISN0

uS1IRd S oY
A1ddNS ¥3AIWM D118Nd
ANINDIVIS  WANGYWNOUIANI

A

o WAISAS NOLLNGIISIC OL

SdNNd
NOLLNEINLSa

-«

LINN ¥3LNJ ONVS QidVY

1

ANVL HSYAIOVE

V9 000'082

MNVL ¥3LVM Ol

SHNVL NOILVINIWNK3S

SHNVL NOILYINOVOD

dWnd

IANTIS e = P =

]
*n be-> N
- 1ALAT0HLD3T3AN0d

4 21v4INS JINY3I4
1 3LV410S ¥3dd0D

§038
ONIANG
390078

{ALIOVdV) AVa 2)

NNVL 30VHOLS HILVMNYIT)

-

NOILVNINOTHOLS0d '\

HIXIN
HSVd

NOILLYNINOTHO Y

39VHOLS
HILVA
Avy

I-10

’—-“
s




.
B TS

e

Table I-3 presents a summary of the Grand Bayou Reservoir costs
for comparison. All figures are taken from the Feasibility and Develop-
ment Plan and are in terms of the 1976 dollars. -

\.-.-"

Table I-4 gives the present worth and estimated annual cost of
operation and maintenance for the Red River Alternative and the
Grand Bayou Reservoir Alternative.

Table I-5 presents a summary of project costs.

I-11




S PR

S

"

TABLE I-2

RED RIVER WATER SUPPLY SYSTEM
COST ESTIMATES

(1976 $§)
No. ITEM Qty. Unit Cost Total Cost
1 27 inch diameter 51,744 L.F. $40/L.F. $2,069,760
R-C-P force main
2 Intake well, pump 1 ea lump sum $1,000,000
station, mech./
electrical equip.
3 Excavation & em- 1,600,000c.y.| $2.60/cy $4,160,000
bankment work
for reservoir.
4 Land clearance 115 acres | $850/acre $ 97,750
for the reservoir
TOTAL: $7,327,510
5 Add for appurtenant
works/structures
for force main,
reservoir, lift
station, and misc.
works and con-
tingency $1,099,130
6 Land acquisition 115 acres |$500/acre $ 57,500
7 Right-of-way for 35 acres [$500/acre $ 17,500
force main
8 Total item 4 thru $8,501,640
7
9 Add for Engineering $1,275,240
Legal, Adm, etc. @
152 of item 8
10 Total Project Cost $9,776,880

items 8 & 9

All unit prices are the same as the ones used in the Feasibility Study

Report for Grand Bayou Reservoir except for the cost of landwhich

has been increased by $100/acre due to its proximity to urbanized areas.

I-12




TABLE I-3

| GRAND BAYOU RESERVOIR |
| COST ESTIMATES

(YR 1976 $)
No. ITEM Qty. Unit Cost Total Cost
1 Reservoir Project Cost*| 1 each L.S. $11,750,000
2 Force Main to Treatment
Works 24" § ** 25,000 L.F| $36/L.F. $ 900,000
3 Lift Station Appurte- '
nant Structures %% 1 each L.S. $ 500,000 ‘
i
4 Engineering, legal, |
adm. @ 152 of items
2 and 3 $ 210,000
5 Total Project Cost $13,360,000 I
NOTES:

* Given in FDP. Vol. II-A, Schedule C-1.
** Costs added to make the two alternatives compatable.

i
i

I-13




TABLE I-4

’ PRESENT WORTH AND ESTIMATED ANNUAL COST ;
OF O&M REPAIR (1976 §) :

1. Red River Water Supply
Reservoir & Pumping &
Pipeline 0 & M and Repair
@ 2%% of cost of items ‘
1 thru 5, table I-2 = $ 210,670 ‘

2, Grand Bayou Reservoir
Project 0 & M and Repair '
1. F.D.P. Vol II-A Schedule C~6=$32,700 ‘
2. Add for Vegetation Control, Dam
Maintenance = $10,000 '
3. Transmission to treatment plant
@ 2%2 of items 2 & 3
of Table I-3 = $35,000

COST DIFFERENTIAL O & M AND REPAIR FOR RED
RIVER RESERVOIR PROJECT $133,670

Average Annual Cost allowing 7% for 15 years = $133,670 x (2.05)
- - $ 274,024

Present worth of 0 & M @ 7% interest, 30 year ;
period, P.W.F. = 12,409 $ 3,400,364 :

§
3
i

I-14




'
N’

TABLE I-5

| SUMMARY OF PROJECT COSTS
(ESTIMATED YR 1976 §)

I. RED RIVER WATER SUPPLY SYSTEM
(Reservoir & Transmission to Treatment Plant)

a. Project Construction Cost (Table 1-2) = $9,776,880

b. Present worth of Annual O & M and
Repair Cost differential (Table I-4) = $3,400,364
TOTAL PRESENT WORTH OF PROJECT = 813,177,244

II. GRAND BAYOU RESERVOIR PROJECT

|
Grand Bayou Dam and Reservoir Project Cost (Table I-3) $13,360,000 ‘

®
Lt e

.

I-15







.\/'

February 29, 1980

Mr. Charles Whitehead, Scc.-Treas.
Northwest Louisiana Game and Fish Reserve
b P.O. Box 697

Natchitoches, Louisiana 71457

Dear Mrx. Whitehead:

For the past several years our commission has actively pursued
a search for a reliable supply of good quality water for use
by municipalities and industries in Red River Parish. With-
drawal of water from Black Lake is an alternative source which
is currently being considered.

The supply of water selected for Red River Parish must meet
demands for a period of thirty years. During project year one,
approximately 1.5 to 2.0 million gallons per day will be re-
quired. By the fifteenth year the demand will be 3.5 to 4.0
million gallons per day and 7.5 to 8.0 million gallons per day
by the thirthieth year.

- Users would bear the responsibility for construction and main-
tenance of necessary intake treatment and transmission facilities.

In order to insure that these potential users will have a de- . ,
_ pendable water supply at a stated price for a 30 year period in. . i
; the amounts listed above (3.5 mgd to 8.0 mgd), your agency - is. E ,
I being asked if such quantity and quality of water is available:
and if a contract providing terms stated above can _and will be
entered into by your agency' and our commission.' ' !

. Your prompt: attention to this request will be appteciated due
" to the urgent need of water in Red River Parish.

Cozdially,
L gK/(cZ—{'i

/. /3ohn Xelly, president’ ' | c T T ectot
///Grand Bayou Reservoir Commission ’ e L

i

*

>
- e S

Y . -
TR AR Ay b

cc: Dr. Bill Long -
" Sunbelt Research

IS .

PR 3

J-2




o

LAW OFMICES OF

WHITEHEAD AND McCOY

CHARLES B WHITENE AD I8 200 8Y. DErMIS GTAREETY - F. ©. BOR -807 - i1 2W 382-0a

HENNETH B mECOY. R _ NATCHITOCHES, LOUISIANA 71487

GREGOAY N WAMBLS &
March 13, 1980

Mr., John Kelly, President
Grand Bayou Reservoir Commission
Coushatta, Louisiana 71019

Re:! Northwest Louisiana Game & Fish Preserve
Commission 3

Dear Mr. Kelly-

Your letter of February 29, 1980 on behalf of the Grand